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45 No.: ZKS170600079

L 1 T
B ST Chinese 18V,1500mAR, 27Wh
Sample name 4 Li-lon Battery
English 18V, 1500mAh, 2TWh
Ei- B
Model 34 28907
s 01~41
Sample No.
g FHI TR R R TR H IR A E
Consignor Shenzhen Enterprise Co., Ltd
Hahk
Address
A= FEHI AT R R B TR H R A E
Manufacturer Shenzhen Enterprise Co., Ltd
Hiht
Address
Wk Fik BREE 00T E e mE Sl 3 e ms e b
PA— ST/SG/AC 10/11/Rev 6, 38.3
UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
lﬁi‘{.‘}f;ﬁﬁﬁ Manual of Tests and Criteria
STISGIAC10M1/Rev G, 38.3
Besh A EHRERk, R 126*78*30mm
Appearance Prismatic battery, size 126*78*30mm
it W 2017-06-05 Witz H# 2017-06-05 ~ 2017-06-21
Accepted date Test date
WL L. WAL, WEh. b, SHEER. E¥rbdr. dERE. ERRE
Test items Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
Overcharge, Forced discharge.
S8, ERMTEBREE (30T R 5 s S i R 50581 ik F
STISG/AC. 10M1/Rev.6, 38.3 fEnE sk,
i The sample has passed the test items of UNITED NATIONS "Recommendations
Conclusion on the TRANSPORT OF DANGEROUS GOODS"™ Manual of Tests and Criteria
ST/ISG/AC.10M1/Rev 6, 383
& H ¥i(lssue date): 2017-06-22
il kn .‘rf #H ‘:?? 1&’ o 3 7.2 #
Compiler: - Checker: Approver: A g
Jof G Brice Luo Aitis Vha
RN A BRI B B A A HE2W, 12T
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% 7 No. ZKS170600079

P B R AR R

g i B A Mk i SITEAR i+
éoJ ﬂalfn: Efilaﬁ Standard requirement or the clause Td;]slf‘rgsult Tesfc;!n::lluﬂsion Re%niarks
: number of standard
AR (ETEEEREHAERES 8
1 P =8 T F ¥ UM Manual of Tests and Criteria | L% 1 il J
Altitude simulation | STISGIAC 10/ 1/Rev &, 383 & 5% T.1 Test | Ses Appendix 1 Passed
TA
BAE (ATakihshnmies sk
2 B =8 T 8 ¥ UM Manual of Tests and Criteria | ILH#% 2 il J
Thermal test STISGAC.10M 1/Rev.8, 383 H % T.2 Test | See Appendix 2 Passad
T2
HEAE (T akiiemnmes sl
3 #Eh ## T 08 ¥ UN Manual of Tests and Criteria | L% 3 HE ]
Vibration STISGIAC. 101 1/Rev., 323 &E & T.3 Test | See Appendix 3 Pazsed
T3
BAE (T akEfEmAmEs s
4 e #8E T 08 ¥ UN Manual of Tests and Criteria | L% 4 i ]
Shock STISGIAC.10/M 1/Rev.8, 383 &% T4 Test | Ses Appendix4 Passed
T4
5 BT BEAE (ETEERDEWMARES S0
e ¥k T ¥ UN Manual of Tests and Criteria | RFl#% 5 G
il External !
chort-crouit STISGIAC. 101 1/Rev.8, 383 H % T.5 Test | See Appendix § Passed
T5
BEAE (ETREERDEWMARES S8R0
g Efrrd iw#E T 88 ¥ UM Manual of Tests and Criteria | L% 6 Frig !
Impact ST/SGIAC.10/11/Rev.. 38.3 £ % T.6 Test | See Appendix 8 Passed
T6
BAE (RTREERHERARES K80
7 o =8 T E ¥ UN Manual of Tests and Criteria | BH®E 7 T !
Owercharge ST/SG/AC. 10/ 1/Rev.8, 38.3 & % T.7 Test | See Appendix 7 Fassed
T7
AR (ETEEEREHAERES 8
. Bl 78 T 0§ ¥ UN Manual of Tests and Criteria | BHIE 8 il ]
Forced discharge | STISGIAC. 10/ 1/Rev &, 383 & % T.8 Test | Ses Appendix 8 Passed
TE
AT E RS

Test envircnment

condition

HE@E: 20°C -25°C; HHEEEE:  45% - 75%
Ambient temperature:  20°C - 25°C, Ambient humidity:  45% - 75%

TR 7 A T R R 2 )
Shenzhen ZELK Testing Technology Co., Lid.

#=3m, K120
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4% No.: ZKS170600079

MoE

Appendix 1

5 ] W E 4 ¥ o EE ARATL

Mo. Mame of Test tems | Altitude simulation
Wi AT Before Mt = After g -~ il 1o £
BRES | maks | o0 i MR | MAE | WL
Sample No. | Sample status ot i FFEEhE i it o 1 N Ma?:el]ass REE'dc'::L ooV *
m1 (g} Vi) m{g) Va(v) Test result
01 ; EJE J—;E;'“':—N 346.112 20.87 346.112 20.95 0.00 8.9 o]
=iy
02 Rlce ’—;E'ﬂ':—m 347,580 20.84 47 589 2081 0.00 8.9 o]
=iy
03 (AEEERL | 347680 20.91 347 666 20.90 0.00 8.9 o]
4 e T AT
04 . Evféf. -,_.:'f;:;d 347.198 2084 7188 20.87 0.00 == 0
P s

s e BTN | 34n.0ms 2088 346,388 20,88 .00 0.0 o]
06 | OETEEL | 4145 2028 348.145 20.88 0.00 0. 0
07 | OEEERL | sas22s 2087 348.225 20.88 0.00 100.0 0
08 50 LT | 34m.5m0 2002 345 558 20.01 .00 0.0 o]

50 CYT Fully Changsd

i L, VS, D-#fik RS, FiEd O-nittdE. RHES. e, TR, xitk.
MNote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

RN T A B W A AT A A S0, 12 W
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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& % No.: ZKS170600079

W % 2
Appendix 2
s 7 WA B £ it P i B
Mo. Mame of Test ltems Thermal test
Wi BT Before Wi S After IR . ————
HASE | RaRs i = mRSk | BauE | WRE
Sample Mo, | Sample status o i o FEREILE e it B e Ma?ni;oﬁﬁ REEIdI:I:E:I ooy '5{';
mig) Vi (W) m:(g) Ve (V) Test result
01 ; SYEE’—EE:—E 346.112 30,05 248,112 2040 0.00 o7.4 0
=y
02 , SYEELEEL 347 580 2081 347 589 20.34 0.00 o73 0
=y
03 , E‘TCTE:—CE[L—N 347.854 20.80 247 666 20.34 0.00 573 0
o e 8
04 ; E'*f;;__‘—cf;:—ﬂ 347.188 2087 247.108 20.33 0.00 a7 4 O
50 BFEATEl
gs £00YC Fully Chargea| 2 10-858 20.88 346.388 20.3 0.00 G7.3 O
06 EDEFEETL | 345145 20.86 348,145 20.37 0.00 a7 8 0
E0 CY'C Fully Charged
o7 SDMIEEIM | 348 205 20.86 348.225 20.38 0.00 a7.e 0
S0 CY'C Fully CThangsd
08 SORTTAETI | a5 meg 20.81 248 558 20.27 0.00 a7.0 0

50 CYT Fully Charged

i+ L-ie#%, V-iS, D-&fik; R-H, FEk O-TitdE. LS. e, TR, k.
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No lzakage, no venting,
no disassembly, no rupture & no fire

TRBN 7 A B AT R A A ZoHW, H12W
Shenzhen ZRLK Testing Technology Co._, Lid. Page of
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M #F 3
Appendix 3
I . W E 4 s
MNo. Mame of Test ltems Vibration
MiA HT Before #ist S After L, N e
BiEE | HRRS M s mRN% | BeaE | Wik
Sample No. | Sample status i i FREELE e it T Ma?;l]ass Regud;.; OCv| %le
mig) Vi (V) mz(g) Ve (W) Test result
01 ; EYFE. ”—EE:;M 346.112 2040 348.112 20.40 0.00 100.0 0
=iy
02 1 gfd& J_.:EI-‘I;,: 347 580 2034 347 580 2034 0.00 100.0 O
=iy
03 o :_.:Equl'.eu 347.850 20,34 347 566 20.34 0.00 100.0 0
AT
04 o S| serams 20.33 47 108 2033 0.00 100.0 0
50 e A7
05 ool | aae0em 20.31 346 888 20.31 0.00 100.0 0
06 50 MIEEFEI | 348 445 2037 348,145 20.37 0.00 100.0 0
S0 CY'C Fully Charged
07 S0 BTEERIL | 349005 20.38 348.225 20.38 0.00 100.0 0
E0 CYC Fully Sharged
08 50 SRR | 346 580 2027 346,553 20.27 0.00 100.0 o

S0 CYT Fully Tharged

LF=TH

it Lg%, V-HES, D-#fid; R-EH,; FiEdk, O-TtdE. TS, s, T, Tk
Mote: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

TR i o TR e A A R A g, E12 10
Shenzhen ZRLK Testing Technology Co., Ltd. Page of
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4 % No. ZKS170600079

WoE 4
Appendix 4
45 4 Wi B 53R rhf
No. Mame of Test ltems | Shock
R it E p—— i |
BRES | Mks [ o Belore B Ater | masix | i | W
Sample Mo. | Sample status o i 1 FFELE theth o 3t L Ma?;I]BGE Resldtlj;; o *
mig) Vi (V) m(g) Va(V) Test result
01 HEFEETML | 245112 2040 348.112 20.40 0.00 100.0 o
1 CYC Fully Charged
02 A e 347580 20.34 347 589 20.34 0.00 1000 o
1 CYC Fully Changed
B Tl
03 (HBEERL | 347000 2034 347 666 20.34 0.00 100.0 o
B LTk 1
04 aoEsn | semee 2033 347,108 20.33 0.00 100.0 o
50 HSE AT
05 s ove Py crargea| | 396-838 20.31 346.888 20.31 0.00 100.0 O
06 BOMTAFN | a4 145 20.37 248,145 20.37 0.00 100.0 o}
E0 CY'C Fully Thanged
o7 SO | 34p 208 20.38 348.225 20.38 0.00 100.0 0
S0 CY'C Fully Charged
08 S0 SEEFIN | 48 580 20.27 248,558 20.27 0.00 100.0 O

E0 CY'C Fully Changed

it L, V-4 D-#fik R-ERL F-iEdk; O-CHEE. THES. AR, TR, itk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

IR A R W B AT R A E ETH, E120
Shenzhen ZELK Testing Technology Co., Lid. Page of
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M £ 5

Appendix 5

g - 5 E 44 b BRI B

No. Name of Test ltems External short circuit

e e o BEERABE Wik &

Sample Mo. Sample status () Test result Remark
01 1 C-h'\';:: :_"E?E:_“ 558 0 !
02 © e g o 554 0 /
03 s s e 554 0 /
04 1 -ﬂrf:: :;G?-:E;{lli_:n 557 0 !
05 sf‘E':E ;j:-fa!l:_m 553 0 !
06 sz?EchF?E ;j:'Ea!l:l_ed 558 0 !
o7 DU 0 f
o8 | SrEE 0 :

BLTEE

i D-Rifd, R-EEHE, F-m:k, O-LRE. TEE. TEk.
Mote: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

IRAI T oA E A AR AT R A E =aH, £12H
Shenzhen ZRLEK Testing Technology Co., Lid. Page of
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M & 6
Appendix, 6
e 6 B R E 455 Eh
MNo. MName of Test [tems Impact
;i 54 B R ER AR —_—— .
'+:|' HE !ﬂﬁ I'_I.' '+:|' (&]E] :L-L.E Max. External TE'I'I'IPEF.!'.L.II‘E {ul i, 2 I% ﬁ—.-l—
Sample Ma. Sample status {L} Test result Remark
Bk S0%TR .
09 1 CYC 50% Capacky 18.2 8] i
Bk 50w )
10 1C¥C E0% Capacky 07.4 0 I
Bk S0%TR ;
1 1CYG 50% Capacky 09.4 0 /
Bk 50w )
12 1 CY1C 50% Capacky 137 0 i
Bk S0%TR .
13 1 CYC 50% Capacky 208 8] i
LF=8
i D-#ifk; F-E:k; O-THE. Titk.
Mote: D-Disassembly, F-Fire, O-MNo disassembly & no fire
RN T chr AT B AT R A4 ) WOW, £12W

Shenzhen ZRLK Testing Technology Co., Lid.
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&5 No. ZKS170600079

M o#= T
Appendix T
FF5 7 CUIENT= RSt LA
Mo. Mame of Test ltems Overcharge
Hiss FERART MifE R e
Sample Mo, Sample status Test result Remark
R ATl
14 1Y% FJI;J::-htargbd O "I
B ATl
1 5 1Y% FJI;J::-htal\gbd O "I
R ATl
1 E 1Y% FJI;J::-htargbd O "I
HiF ATl
1 ? 1Y% FJI;J::-htarqbu O "I
50 FSE AT
1 8 S0 YT Fully -:-Ill:;r\gt: O "l
50 e AFol
1 g S0 CYC Fully -:-hl:;r\gt:l O "l
50 e ATl
2 D S0 CYC Fully -:-h[;lr\ll:t:l O "l
71 50 SR AFol 0 J

50 CYC Fuly Changed

LTFEE

i D-#1&; F-i2:k; O-T#iE. k.
MNote: D-Disassembly, F-Fire, O-No disassembly & no fire

ERHI T b B B AR AT A Z0m, H120
Shenzhen ZRLEK Testing Technology Co_, Lid. Page of
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M # B
Appendix 8

5 o 8 W0 E # 3 i34 i) 7 1

MNo. Mame of Test ltems Forced discharge

P S CEETE iR i

Sample Mo. Sample status Test result Remark

272 B R Aol 0 /

1 GYC Fully Discharged

23 BT A o ;

1 CYC Fully Discharged

1 C¥C Fully Discharged

25 B R Aol 0 /

1 GYC Fully Discharged

26 H R A O /

1 CYC Fully Discharged

27 B R Aok O /

1 C¥C Fully Discharged

28 B R Aol 'S /

1 GYC Fully Discharged

1 CYC Fully Discharged

a0 B R Aok O /

1 C¥C Fully Discharged

1 B R Aok 'S /

1 C¥C Fully ischarged

32 50 #5E ARl 0 !

=0 CYC Fully iscrarged

13 50 HFEAROL 0 !

£0 CYC Fully Discharged

4 50 75 A 0 !

S0 CYC Fully Dischamed

=0 CYC Fully iscrarged

16 50 I AROL 0 !

=0 CYC Fully Discharged

37 50 el O I

S0 CYC Fully Discharged

=0 CYC Fully iscrarged

1g 50 ¥ FE ARl 0 !

=0 CYC Fully Discharged

40 50 el 0 !

S0 CYC Fully Discharged

=0 C¥C Fully Discharged

i D-#iik; F-i2k; O-ThiE. Titk.
Mote: D-Disassembly, F-Fire, O-No disassembly & no fire

PR T b A TR W R A AT R ] Z o, H12H
Shenzhen ZRLK Testing Technology Co., Lid. Page of
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o R A

Sample photo

18V 1500mAh/27Wh
34 289 07

RoHS % ®
CED 3 T

mato

*** The end ***

PRI T AR MR AT IR A ] 120, 121
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